13/18 25 10 MTIS NUREG/CR-0322 SAND77-1589 RT

The Effects of Temperature on the Energy-Absorbing Characteristics of Redwood

Walter A. Von Riesemann, Tommy R. Guess



Prepared for U. S. NUCLEAR REGULATORY COMMISSION

GISTINED Fork

UNIMIP

DISCLAIMER

This report was prepared as an account of work sponsored by an agency of the United States Government. Neither the United States Government nor any agency Thereof, nor any of their employees, makes any warranty, express or implied, or assumes any legal liability or responsibility for the accuracy, completeness, or usefulness of any information, apparatus, product, or process disclosed, or represents that its use would not infringe privately owned rights. Reference herein to any specific commercial product, process, or service by trade name, trademark, manufacturer, or otherwise does not necessarily constitute or imply its endorsement, recommendation, or favoring by the United States Government or any agency thereof. The views and opinions of authors expressed herein do not necessarily state or reflect those of the United States Government or any agency thereof.

DISCLAIMER

Portions of this document may be illegible in electronic image products. Images are produced from the best available original document.

NOTICE

This report was prepared as an account of work sponsored by an agency of the United States Government. Neither the United States Government nor any agency thereof, or any of their employees, makes any warranty, expressed or implied, or assumes any legal liability or responsibility for any third party's use, or the results of such use, of any information, apparatus, product or process disclosed in this report, or represents that its use by such third party would not infringe privately owned rights.

The views expressed in this report are not necessarily those of the U.S. Nuclear Regulatory Commission.

Available from National Technical Information Service Springfield, VA 22161 NUREG/CR-0322 SAND77-1589 \mathbf{RT}

THE EFFECTS OF TEMPERATURE ON THE ENERGY-ABSORBING CHARACTERISTICS OF REDWOOD

Walter A. Von Riesemann Tommy R. Guess

Manuscript Submitted: June 1978 Date Published: August 1978

> Sandia Laboratories Albuquerque, NM 87185 operated by Sandia Corporation for the U.S. Department of Energy

NOTICE This report was prepared as an account of work sponsored by the United States Government. Neither the United States nor the United States Department of Energy, nor any of their employees, nor any of their contractors, subcontractors, or their employees, makes any warranty, express or implied, or assumes any legal liability or responsibility for the accuracy, completeness or usefulness of any information, apparatus, product or process disclosed, or represents that its use would not infringe privately owned rights.

NOTICE

Prepared for Division of Safeguards, Fuel Cycle and Environmental Research Office of Nuclear Regulatory Research U.S. Nuclear Regulatory Commission Washington, DC 20555 Under Interagency Agreement DOE 40-550-75 NRC FIN No. A1045

ACKNOWLEDGMENT

The authors wish to acknowledge the efforts of the following: J. K. Cole, for his initial library research; B. J. Joseph, for design and fabrication of the confinement test fixture; and C. B. Haizlip, for performing the crushing tests on the redwood.

ABSTRACT

The study describes the experimental procedure used to determine the static load-deflection characteristics of 3-inch (76.2-mm) cubes of redwood loaded parallel to the grain by a cylindrical plunger with a cross-sectional area of one square inch (645 mm²). Tests were conducted over the temperature range of -40 to 230° F (-40 to 110° C). Specific energy and crushing stress as a function of temperature are given. Average values show an approximate 10 percent decrease in the specific energy and average crushing stress for a temperature rise from 70 to 230° F (21 to 110° C), while there is an approximate 30-percent increase in these quantities for a decrease from 70 to -40° F (21 to -40° C).

CONTENTS

.

.

.

	Page	
Summary	7	
Introduction	9	
Behavior of Energy-Absorbing Materials	9	
Literature Investigation	11	
Redwood Properties	11	
Properties of Other Wood Species	12	
Experimental Procedure		
Unconfined Specimens	16	
Partially Confined Specimens	17	
Fully Confined Specimens	17	
Results	18	
Conclusions	21	
References		

ILLUSTRATIONS

Figure

1	PAT (Plutonium Air Transportable) Package	10
2	Typical Load-Deflection Curve for an Energy-Absorbing Material	11
3	Test Equipment and Recording Devices	14
4	Redwood Specimen Constrained in One Axis in Temperature Chamber	15
5	Closeup View of Specimen with Instron Extensometer	15
6	Thermal Response of Redwood	16
7	Redwood Specimens and Lateral Confinement Fixture	18
8	Typical Load-Deflection Curves for Redwood	19
9	Specific Energy vs Temperature	20
10	Average Crushing Stress vs Temperature	20

SUMMARY

Redwood is used as an impact energy-absorbing material in the plutonium air transportable (PAT) package. To function properly the redwood must retain its properties over a wide temperature range. Since data were not available, an experimental program was conducted on 3-inch cubes of redwood over the temperature range of -40 to 230° F (-40 to 110° C). The specimens were loaded statically, parallel to the grain, by a steel cylindrical loading ram with a cross-sectional area of one square inch (645 mm²) until bottoming occurred. Lateral restraint of the specimens was provided by a special test fixture. The specific energy and average crushing stress were determined from the experimental data. This and other information, such as percent compression at bottoming, are presented for the 22 specimens that were tested.

Average values show an approximate 10-percent decrease in the specific energy and average crushing stress for a temperature rise from 70 to 230° F (21 to 110° C); and an approximate 30-percent increase in these quantities for a decrease from 70 to -40° F (21 to -40° C). However, for a given set of conditions, there is up to 30-percent scatter in the experimental values.



THE EFFECTS OF TEMPERATURE ON THE ENERGY-ABSORBING CHARACTERISTICS OF REDWOOD

Introduction

This report describes tests conducted on redwood specimens to determine the effect of temperature on the energy-absorbing characteristics of the redwood. The study supports the program at Sandia Laboratories to develop and test a plutonium shipping container which can survive an aircraft crash and the resulting fire. This container, known as PAT, ¹ uses redwood as a shock mitigator and fire insulator. Since the energy-absorbing characteristics of redwood as a function of temperature were unknown, a test program was initiated to determine these properties.

The PAT (Figure 1) is about 4 feet (1.08 m) high, 2 feet (0.62 m) in diameter, is constructed largely of stainless steel and redwood, and weighs about 500 pounds (227 kg). The capacity of the inner container is approximately 2 kilograms of plutonium dioxide in any solid form. The redwood is laminated so that its grain is generally oriented perpendicular to the outer surface of the package. It was chosen because of its high specific energy-absorbing characteristics and also because when it burns, the char actually becomes a carbon insulation layer. The package qualification criteria (essentially a test plan) include an impact test onto an unyielding surface at a velocity of 422 ft/s (128.6 m/s), and exposure to a jet fuel fire (approximately 2200^oF [1204^oC]) for 60 minutes. This program is being funded by the Office of Nuclear Regulatory Research, U.S. Nuclear Regulatory Commission.

The temperature of the redwood at impact depends on the ambient temperature and the amount of heat released by the contents of the inner container. It was determined that a temperature range of -40 to 230° F (-40 to 110° C) would encompass the extreme temperatures of the redwood.

Behavior of Energy-Absorbing Materials

To protect packages which are subject to impact on hard surfaces, sacrificial energydissipating materials may be used. Characteristic of these materials is a relatively low stress level at which crushing occurs, followed by a large displacement at an essentially constant stress level to a point where the material "bottoms out" (also called lockup--Figure 2). The elastic rebound is usually small and is commonly ignored. Enough volume and thickness of

the material are used to limit the deceleration forces in the package and to prevent bottoming out of the crushable material. Some typical materials are different wood species, in particular, balsa and redwood, plastic foams, cellular concrete, and metal and paper honeycombs. For several of these materials the crushing behavior depends on the direction in which the load is applied; in other words, the materials are not isotropic.

The area under the load-displacement curve is the mechanical energy that is dissipated during crushing. To compare different materials, the specific energy dissipation, which is the amount of energy absorbed per pound of material being crushed, is usually calculated. The average crushing stress is defined as the area under the stress-deflection curve to the bottoming point divided by the deflection to this point (see Figure 2).



Figure 1. PAT (Plutonium Air Transportable) Package





Figure 2. Typical Load-Deflection Curve for an Energy-Absorbing Material

Literature Investigation

Redwood Properties

Reference 2 reports the results of a series of static and dynamic crushing experiments on redwood and other woods, and also on foams. The static compression tests were performed on cylindrical specimens 5 inches (0.127 m) in diameter and 6, 7, and 8 inches (0.152, 0.178, and 0.203 m) long. The specimens were confined in a steel tube with an outside diameter of 5.5 inches (0.140 m) and a wall thickness of 3/16 inch (4.76 mm). The dynamic tests used only the 7-inch (0.178 m) long specimens and were impacted at a velocity of about 275 ft/s (83.8 m/s). The steel mass which impacted the specimen was instrumented with accelerometers. All tests were conducted at room temperature.

Five static and five dynamic tests were conducted in which the redwood was loaded parallel to the grain. The specific energy for the static tests ranged from 21,211 to 21,284 ft-lbf/lbm, (63350 to 63568 J/kg), while the range for the dynamic tests were from 21,644 to 26,465 ft-lbf/lbm (64643 to 79042 J/kg). The density of the specimens ranged from 17.4 to 22.4 lbm/ft³ (278 to 359 kg/m³).

Properties of Other Wood Species

No reports were found regarding the effect of temperature on the energy-absorbing capability of redwood. However, several reports do describe the effects of temperature on either woods in general or specific species other than redwood.

Reference 3 states:

In general, the mechanical properties of wood decrease when heated and increase when cooled. This effect is immediate, but prolonged exposure at high temperature causes an irreversible decrease in properties.

At a constant moisture content and below about $400^{\circ}F(204^{\circ}C)$ mechanical properties are essentially linearly related to temperature. (See comments regarding Reference 7 below.) The change in properties that occurs when wood is quickly heated or cooled and then tested at that temperature is termed an "immediate effect." At temperatures below $200^{\circ}F(93^{\circ}C)$ the immediate effect is essentially reversible; that is, the property will return to the value at the original temperature if the temperature change is rapid.

Figures are given in Reference 3 which illustrate the change in modulus of rupture in bending, tensile strength perpendicular to grain, compressive strength parallel to grain, modulus as measured in bending, tension parallel to grain, and in compression parallel to grain. These figures show a decrease of 2 to 30 percent in the above values for a temperature change from 70 to 200° F (21 to 93° C).

In Reference 4, static tests on 3-inch (76.2-mm) cubes of balsa wood over the temperature range of -123 to $304^{\circ}F$ (-86 to $151^{\circ}C$) are described. The blocks were loaded with a cylindrical one-square-inch plunger. Values presented in the report show an approximate 20-percent decrease in specific energy between room temperature and $200^{\circ}F$ ($93^{\circ}C$), and a similar increase between room temperature and $-40^{\circ}F$ ($-40^{\circ}C$). These tests were conducted with zero percent moisture content. Tests were also conducted on samples with 8 percent natural moisture content between -115 and $86^{\circ}F$ (-82 and $30^{\circ}C$). These tests showed that there was an approximate 40-percent increase in the specific energy between room temperature and $-40^{\circ}F$ ($-40^{\circ}C$).

Reference 5 describes dynamic crush tests on balsa wood. All of the tests are at room temperature.

In Reference 6, the results of 1,241 crush tests on balsa wood in moist, dry, and sterilized conditions are reported. All of the testing was conducted at room temperature.

In Reference 7, six different woods are examined for the effect of temperature and moisture content on strength properties. One of these included toughness in both the radial and tangential directions, over the temperature range of -4 to 140° F (-20 to 60° C). The toughness was determined by a Denison toughness tester not described in the report. The results show that for some woods there was a decrease in toughness with an increase in temperature, while the reverse was true for some other woods. In addition, the change was linear only for two of the six woods examined.

Personnel contacted at the Forest Products Laboratory in Madison, Wisconsin, and the University of California Forest Products Laboratory in Richmond, California, were unable to supply any additional information.

Since there was no definite information available on the effects of temperature on the energy-absorbing properties of redwood, an experimental program was initiated. Due to both economic and time constraints, only the static properties at nominal moisture content were measured.

Experimental Procedure

The objectives of the experimental program were to measure, at quasi-static rates, the crush strength and energy-absorbing capacity of redwood as a function of temperature over the range of -40 to 230° F (-40 to 110° C).

Three-inch cubical redwood blocks, patterned after the test specimens described in Reference 4, were chosen as the specimen configuration. Thirty-eight specimens were fabricated by the Bendix Corporation, Kansas City, from a stock of 2- x 10-inch (51-x 254-mm) (nominal) redwood lumber being used in fabrication of PAT packages. It was necessary to bond two boards together to have sufficient thickness for cutting the test specimens. The specimens were cut and then sealed in plastic bags for shipment to Sandia Laboratories. Upon receipt of the specimens, dimensions and weights were taken to determine volume and density. While awaiting tests, the specimens were stored in a laboratory where the temperature was controlled at 70° F (21° C) and the relative humidity at 50 percent.

With the exception of loading direction with respect to the grain orientation and the amount of lateral confinement on the specimen, the experimental setup remained constant throughout the test program. Tests were conducted on a 20,000-pound (9070-kg) capacity screw-driven Instron machine. The redwood specimen and a steel cylindrical loading ram $(1.0 \text{ in.}^2 \text{ [645 mm}^2 \text{] loading})$ area and 3.0 inches [76.2 mm] long) were placed between two loading platens of the Instron. The entire test volume was located inside a Missimer temperature chamber that has a -100 to 500°F (-73.3 to 260°C) operating temperature capability. The tests were performed by bringing the

specimen to the desired temperature, allowing the temperature to stabilize, and then compressively loading the specimen at a crosshead deflection rate of 0.2 in./min(5.0 mm/min) while monitoring the load versus deflection response of the material (Figures 3 and 4).

The deflection or penetration of the loading ram into the redwood specimen was measured in two ways. The first 1.0 inch (25.4 mm) was determined by monitoring the relative displacement between the two loading platens with an Instron extensometer (Figure 5). One-inch displacement was the maximum range for the extensometers available. However, more deflection was required to bottom out the specimen; i.e., compress the redwood to the point where the load increases rapidly with little increase in deflection. To record data over the entire deflection range, the crosshead displacement was taken on the Instron chart. This displacement record is not as accurate a measure of ram penetration into the redwood as the extensometer data. However, the extensometer record was used to calculate a correction factor for the crosshead displacement record so that an accurate record of the load versus deflection data for the entire test was available.



Figure 3. Test Equipment and Recording Devices



Figure 4. Redwood Specimen Constrained in One Axis in Temperature Chamber



Figure 5. Closeup View of Specimen with Instron Extensometer

Prior to performing tests at other than room temperatures, knowledge of the time it would take for the specimen to stabilize at the test temperature was required. To obtain this information, Specimen No. 3, instrumented with two thermocouples in the locations shown in Figure 6, was placed in the temperature chamber which was being controlled at $100^{\circ}F(37.8^{\circ}C)$. Figure 6 shows the response of the temperature at the two thermocouple locations. Bear in mind that these results are dependent on the specimen size and characteristic of the Missimer temperature chamber. However, for this specimen/chamber combination, the specimen has essentially achieved chamber temperature within 4 hours throughout its volume. Therefore, in all tests at temperatures other than $70^{\circ}F(21^{\circ}C)$, the specimens were allowed to soak at test temperature for at least 4 hours prior to testing.



Figure 6. Thermal Response of Redwood

Unconfined Specimens

The first set of tests was performed at room temperature $(70^{\circ}F [21^{\circ}C])$ to check the experimental configuration and to evaluate the feasibility of testing the redwood, both parallel and perpendicular to the grain. In this set of tests the specimens were unconfined; i. e., there were no lateral constraints. The loading surface of the ram, which had a circular cross-section of onesquare-inch (645-mm²) area, was centered on the loading face of the specimen. In tests parallel to the grain, the specimen split along the glue line when the depth of penetration into the specimen was less than 1.0 inch (25.4 mm). These results yielded data for peak crushing stress but not for calculating the specific energy absorbed, because the material had not reached lockup. It was evident that some lateral confinement would be necessary in subsequent tests. The cylindrical ram punched out a clean cylindrical shape in the specimen. Therefore, in tests parallel to the grain, it is easy to measure the volume of material crushed during the tests.

On redwood specimens 5 and 9, tested perpendicular to the grain, the loading ram did not punch a clean hole. Instead, the wood tore and crushed unevenly so that it was not possible to measure accurately the volume of material being tested. For this reason, and because the grain is oriented perpendicular to the outer surface of the PAT package, it was decided that all additional tests would be restricted to loading parallel to the grain.

Partially Confined Specimens

A quick, simple solution for providing lateral confinement of the redwood specimens was evaluated. The approach consisted of using a large C-clamp to hold two 2.75- x 2.75- x 0.25-inch (70- x 70- x 6.4-mm) aluminum plates in such a manner as to restrict splitting along the glue bond (see Figure 5).

Room temperature tests using this partially confined clamping method revealed that the specimens exhibited greater crushup than previously observed, but still split before lockup. When all four sides were confined with two C-clamps and four aluminum plates, the material bottomed out prior to splitting. Comparison of the data from totally and partially confined specimens indicated the partially confined specimens were near lockup when splitting occurred. It was then possible to extrapolate the incomplete load versus deflection curves to total crushup, because the penetration depths in the completely confined specimens were essentially constant.

Since the temperature chamber was too small to house two of the C-clamps required for complete lateral confinement, tests were performed on partially confined specimens at 20, 70, 150 and 230[°]F (-7, 21, 66, and 110[°]C), while a smaller, fully confining fixture was being fabricated.

Fully Confined Specimens

A compact fixture to provide for complete lateral confinement of the test specimen was designed and fabricated (shown in the foreground of Figure 7). The specimen was inserted into the fixture and lateral pressure applied by tightening two bolts which pressed aluminum plates against the specimen. Initial tests using this fixture were performed at room temperature to obtain data for comparison with the data obtained from the previous clamping arrangements. The results indicated that the peak-crushing stress of the redwood tested parallel to the grain was not affected by the presence or absence of lateral confinement. Lateral confinement extends the useful range of deflection data by preventing splitting of the specimen until the material. "bottoms out." Additional tests with the new fixture were conducted at $230^{\circ}F(110^{\circ}C)$ to check the deformation in the redwood when it has been completely crushed to the bottoming position. All tests at $-40^{\circ}F(-40^{\circ}C)$ used the fully confining fixture.



Figure 7. Redwood Specimens and Lateral Confinement Fixture

Results

Typical load versus deflection curves for the redwood loaded parallel to the grain at four different temperatures are shown in Figure 8. The area under the load versus deflection curves to bottoming out were measured with a planimeter and normalized with respect to the density of the specimen to obtain the specific energy-absorbing characteristics of the redwood. These data for the 22 redwood specimens loaded parallel to the grain are listed in Table I.

Table I also shows the values for the peak crushing stress and the average values to oneinch deflection (i.e., 33-1/3 percent compression) and to bottoming out point. An examination of these values indicates the variation in the stress during crushing. An "X" in the deflection column indicates that splitting of the wood due to lack of full confinement occurred before bottoming.

Figure 9 is a plot of the specific energy versus temperature for the 22 tests. Also shown in Figure 9 are the experimental values from Reference 1, and an average value curve of all of the tests.

TABLE I

						С	Crushing Stress (psi)		Specific Energy
				Deflection			Ave		
Temperature		Specimen	Density	to Bottoming	Compression		To 1 in.	То	
°F	<u> (°C)</u>	No.	<u>(lbm/ft³)</u>	(in.)	(%)	Peak	Deflection	Bottoming	(ft-lbf/lbm)
-41	(-40.6)	10	20.6	2.00	67	8,500	6,8 90	6,620	30, 800
-32	(-35.6)	38	20.6	1.85	62	8,150	6,920	6,610	28,600
16	(-8.9)	8	20.6	x		6,550	6,210	5,900±	26,100±
		33	20.6	х		7.500	6.740	5,320±	23,500±
		4	23.1	х		8,400	7,690	7,170±	28, 300±
70	(21.1)	19	21.2	х		6.300	5,670	5.360±	23.000±
		25	20.6	х		6,050	5.550	5, 29 0±	23, 400±
		18	23.1	х		7,700	6,950	6.080±	24,000±
		12	21.2	1.90	63	5,800		5,130	22,000
		29	23.1	1.91	64	6.800	-	6,110	24,300
		7	20.6	1.88	63	5,500	-	5,000	21,900
		15	20.0	1.85	62	5.250	4,810	4,770	21,200
		21	20.6	1.88	63	5,550	5,330	5,300	22, 500
152	(66.7)	16	23.7	1.88	67	7,300	5,840	5.400	20, 300
	• • •	22	23.7	x		7,050	5,600	5.320±	20, 500±
		32	21.2	х		5,600	4,740	4,390±	18,900±
231	(110,6)	14	21.8	x		5,500	4,900	4,130±	17,200±
	•	20	23.7	х		6.600	5,550	4.720±	18, 100±
		2	21.2	x		5.300	4.630	3.860±	$16.600 \pm$
		31	23,1	2.18	73	6,850	5,420	5,920	24,600
		27	20.6	2.05	68	5,150	4,260	4,540	20,400
		36	24.3	2.10	70	7,200	6,050	5,360	22,200

Experimental Results of Redwood Crushing Tests, Parallel to Grain

X -- Specimen was not fully constrained and lockup did not occur. 1.0 lbm/ft³ x 16.019 = kg/mm³; 1.0 ft-lbf/lbm x 2.99 = J/kg; 1.0 psi x 6.895 x 10^3 = Pa.



Figure 8. Typical Load-Deflection Curves for Redwood



Figure 9. Specific Energy vs Temperature

Figure 10 is a plot of the average crushing stress versus temperature for the 22 tests on the redwood specimens loaded parallel to the grain. Also shown is an average-value curve for all of the tests.



Figure 10. Average Crushing Stress vs Temperature

Conclusions

As expected, there is considerable scatter in the results. Since additional testing would not reduce the scatter, it was not undertaken even though a better determination of average values could have been obtained. It was determined that, for a temperature rise from 70 to 230° F (21.1 to 110° C), there is an approximate 10-percent decrease in the specific energy and average crushing stress; for a decrease from 70 to -40° F (21.1 to -40° C), there is an approximate 30-percent increase in the specific energy and average crushing stress.

References

- 1. J. A. Andersen, et al, <u>PARC (Plutonium Accident Resistant Container)</u> Program, <u>Research</u>, <u>Design</u>, <u>and Development</u>, <u>NUREG/CR-0030</u>, <u>SAND76-0587</u>, <u>Sandia Laboratories</u>, <u>Albuquerque</u>, <u>NM</u>, July 1978.
- 2. T. K. Hill and W. W. Joseph, <u>Energy-Absorbing Characteristics of Materials</u>, SLA-74-0159, Sandia Laboratories, Albuquerque, NM, May 1974.
- 3. <u>Wood Handbook: Wood as an Engineering Material</u>, Agriculture Handbook No. 72, Forest Products Laboratory, Forest Service, U.S. Department of Agriculture, Washington, DC, August 1974.
- A. C. Knoell, <u>Environmental and Physical Effects on the Response of Balsa Wood as an</u> <u>Energy Dissipator</u>, Technical Report No. 32-944, Jet Propulsion Laboratory, Pasadena, CA, June 15, 1966.
- 5. D. L. Daigle and J. O. Lonborg, <u>Evaluation of Certain Crushable Materials</u>, Technical Report No. 32-120, Jet Propulsion Laboratory, Pasadena, CA, January 13, 1961.
- 6. A. B. Sorkin, Effects of Sterilization on the Energy-Dissipating Properties of Balsa Wood, Technical Report No. 32-1295, Jet Propulsion Laboratory, Pasadena, CA, June 15, 1969.
- 7. P. H. Sulzberger, <u>The Effect of Temperature on the Strength Properties of Wood</u>, <u>Plywood</u> <u>and Glued Joints at Various Moisture Contents</u>, Division of Forest Products, Council for Scientific and Industrial Research, Commonwealth of Australia, August 1948.

 $\mathbf{21}$

DISTRIBUTION:

US Nuclear Regulatory Commission (246 Copies for RT) **Division of Document Control Distribution Services Branch** 7920 Norfolk Avenue Bethesda, MD 20014 US Nuclear Regulatory Commission (18) Washington, DC 20555W. R. Lahs, RES (5) W. F. Anderson, OSD D. R. Hopkins, OSD C. E. McDonald, NMSS (5) C. R. Chappell, NMSS C. R. Shieh, NMSS R. G. Clary, NMSS J. O. Mayor, NMSS R. H. Odegaarden, NMSS D. J. Guzy, NMSS T. G. Priddy 1282M. Huerta 1282 1713 J. T. Risse 1760A J. A. Andersen 5400 A. W. Snyder 5410 D. J. McCloskey J. V. Walker 54205430 R. M. Jefferson W. H. Von Riesemann (10) 5431 R. E. Luna 5432 5433 R. B. Pope 5800 R. S. Claassen Attn: R. G. Kepler, 5810 R. L. Schwoebel, 5820 M. J. Davis, 5830 5840 H. J. Saxton J. N. Sweet 5842F. P. Gerstle, Jr. 5844 R. E. Allred 5844 5844 R. H. Ericksen 5844 T. R. Guess (10) 5844 E. D. Reedy 5845 R. J. Eagan 5846 E. K. Beauchamp D. M. Schuster 8310 E. A. Aas 8266 3141 T. L. Werner (5) W. L. Garner (3) 3151 For: DOE/TIC (Unlimited Release) DOE/TIC (25)

(R. P. Campbell, 3172-3)